
 
 

 

REVISED TENTATIVE ORDER No. R2-2013-00XX 

NPDES No. CA0038318 

 

The following discharger and discharge points are subject to waste discharge requirements set forth 

in this Order. 

 Table 1. Discharger Information  

Discharger City and County of San Francisco and North Bayside System Unit 

Facility Name 
San Francisco International Airport, Mel Leong Treatment Plants (Sanitary and 

Industrial Plants) and wastewater collection systems 

CIWQS Place Number 256507 

Facility Address Bldg. 924 Clearwater Drive, San Francisco, San Mateo County, California 94128 

The U.S. Environmental Protection Agency (USEPA) and the Regional Water Quality Control Board have classified 

this discharge as a major discharge. 
[...]
A. Conventional and Non-Conventional Pollutant Effluent Limitations ...................................... 12 
B. Toxic Substances Effluent Limitations .................................................................................... 13 
C. Whole Effluent Toxicity ........................................................................................................... 14 

V. Receiving Water Limitations ............................................................................................................. 14 

VI. Provisions .......................................................................................................................................... 16 
A. Standard Provisions .................................................................................................................. 16 
B. Monitoring and Reporting Program (MRP) Requirements ...................................................... 16 

C. Special Provisions .................................................................................................................... 16 
1. Reopener Provisions ........................................................................................................... 16 
2. Effluent Characterization Study and Report ...................................................................... 17 
3. Best Management Practices and Pollutant Minimization Program .................................... 18 
4. Special Provisions for POTWs ........................................................................................... 21 
5. Other Special Provisions .................................................................................................... 22 

VII.Compliance Determination................................................................................................................. 24 
 

Tables 

Table 1. Discharger Information ................................................................................................................. 1 
Table 2. Discharge Location ....................................................................................................................... 1 

Table 3. Administrative Information .......................................................................................................... 2 

Table 4. Facility Information ...................................................................................................................... 4 
Table 5. Basin Plan Beneficial Uses ........................................................................................................... 9 
Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations ........................................ 12 

Table 7. Toxic Pollutant Effluent Limitations .......................................................................................... 13 
Table 8. Copper Action Plan ..................................................................................................................... 23 

Table 9. Cyanide Action Plan ................................................................................................................... 23 
 

Attachments 

Attachment A – Definitions .................................................................................................................... A-1 

Attachment B – Facility Map .................................................................................................................. B-1 

Attachment C – Process Flow Diagram .................................................................................................. C-1 

Attachment D – Federal Standard Provisions ......................................................................................... D-1 

Attachment E – Monitoring and Reporting Program (MRP)................................................................... E-1 

Attachment F – Fact Sheet ....................................................................................................................... F-1 

Attachment G – Regional Standard Provisions and Monitoring and Reporting Requirements ............. G-1 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

  4 

 

I. FACILITY INFORMATION 

The following facility is subject to the waste discharge requirements set forth in this Order: 

 Table 4. Facility Information 

Discharger City and County of San Francisco and North Bayside System Unit 

Facility Name 
San Francisco International Airport, Mel Leong Sanitary and Industrial 

Treatment Plants and wastewater collection systems 

Facility Address Bldg. 924 Clearwater Drive, San Francisco, California 94128 

CIWQS Place Numbers 256506 (Industrial) 256507 (Sanitary) 

CIWQS Discharger Party Number 39685 

Facility Contact, Title, Phone, and 

Email 
Peter Acton, Maintenance Director, 650 821-5400, Peter.Acton@flysfo.com  

Mailing Address P.O. Box 8097, 682 North McDonnell Road, San Francisco, CA 94128 

Facility Type 
A Sanitary Wastewater Treatment Plant and an Industrial Wastewater 

Treatment Plant 

Facility Design Flow 

Sanitary Plant: 2.2 million gallons per day (MGD) 

Industrial Plant: 1.2 MGD 

Combined Flow: 3.4 MGD 

Service Area San Francisco International Airport 

Service Population Airport and airline employees and travelers estimated at 10,000 

 

II. FINDINGS 

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter 

Regional Water Board), finds: 

A. Background. The City and County of San Francisco, San Francisco International Airport, Mel 

Leong Treatment Plant, Sanitary Plant (hereinafter Sanitary Plant) is currently discharging under 

Order No. R2-2007-0058 (CIWQS Regulatory Measure No. 256507) and National Pollutant 

Discharge Elimination System (NPDES) Permit No. CA0038318. The City and County of San 

Francisco, San Francisco International Airport, Mel Leong Treatment Plant, Industrial Plant 

(hereinafter Industrial Plant) is currently discharging under Order No. R2-2007-0060 (CIWQS 

Regulatory Measure No. 256506) and NPDES Permit No. CA0028070. Both orders have been 

amended by Order Nos. R2-2010-0054 and R2-2012-0096. 

Both the Sanitary Plant and Industrial Plant discharge wastewater to a single pipeline for 

dechlorination and discharge into Lower San Francisco Bay by the North Bayside System Unit 

(NBSU) facility in South San Francisco. This Order combines the previous Sanitary Plant and 

Industrial Plant permits into one permit. The Sanitary Plant, Industrial Plant, and their wastewater 

collection systems are hereinafter collectively referred to as the Facility. 

The NBSU, a Joint Powers Authority, operates the dechlorination facility and discharges the treated 

effluent. The NBSU’s members include the cities of Millbrae, Burlingame, South San Francisco, 

San Bruno, and San Francisco. San Francisco and the NBSU are hereinafter referred to as the 

Discharger. For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in 

applicable federal and State laws, regulations, plans, or policy are held to be equivalent to references 

to the Discharger herein. 

mailto:Peter.Acton@flysfo.com


CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

  5 

On March 30, 2012, the Discharger submitted a Report of Waste Discharge and applied for an 

NPDES permit to discharge up to 2.2 million gallons per day (MGD) of treated sanitary wastewater 

from the Sanitary Plant and up to 1.2 MGD of treated industrial wastewater from the Industrial 

Plant. The Discharger also applied for coverage of its stormwater discharges from industrial and 

runway areas.  

These discharges are also regulated under Order No. R2-2012-0096 (NPDES Permit CA0038849), 

which specifies all requirements on mercury and PCBs from wastewater discharges in the region. 

This Order does not affect the mercury and PCBs permit. 

B. Facility Description and Discharge Location 

1. Facility Description.  The City and County of San Francisco owns and operates the Sanitary 

Plant and Industrial Plant. The Industrial Plant treats industrial wastewater from maintenance 

shops and vehicle washing, as well as first-flush stormwater runoff from industrial areas. The 

Sanitary Plant includes a collection system and treats sanitary wastewater from airplanes and 

airport facilities, including terminal restrooms, hangars, restaurants, and shops. The Discharger 

may, in emergency situations, use either plant to store or treat flows, spills, or overflows that 

would normally flow to the other plant to ensure that all wastewater is adequately treated. Every 

two months, approximately 16,000 gallons of secondary-treated industrial wastewater is routed 

to the Sanitary Plant to allow maintenance of the Industrial Plant’s chlorine disinfection system. 

The service population for these treatment plants is estimated at 10,000. In 2011, the Sanitary 

Plant discharged an average daily flow of 0.63 MGD; the highest recorded daily flow was 

1.4 MGD, well below the design flow of 2.2 MGD. In 2011, the Industrial Plant discharged an 

average daily flow of 0.63 MGD; the highest recorded daily flow was 1.22 MGD, roughly equal 

to the design flow of 1.2 MGD. 

 

2. Collection Systems.  Sanitary wastewaters from airport facilities are collected and conveyed to 

the Sanitary Plant through a system consisting of over 20 miles of sewer piping, 7 lift stations, 

and 18 pump stations. Industrial wastewaters from airport facilities are collected in a separate 

industrial collection system that has 20 pump stations directing wastewater to a single force 

main leading to the Industrial Plant. 

The first flush of stormwater runoff from terminals, taxiways, tarmacs, and aircraft and 

vehicle parking is collected in four detention ponds (the North Oxidation Pond, the South 

Detention Pond, the West Field Detention Basin, and the East Pond). Stormwater runoff 

collected in these ponds and basins is pumped to the Industrial Plant. The detention ponds 

have a total capacity of 9.6 million gallons. When these detention basins are full, excess 

runoff is discharged directly to San Francisco Bay through one of nine stormwater outfalls. 

From a few active airport areas, the runoff is not collected in basins but is either pumped 

directly to the Industrial Plant or discharged to San Francisco Bay. Runoff from runways and 

some portions of taxi ways is discharged directly to the Bay after flowing through grassy 

runway medians. Deicing fluids, to defrost planes, could be used at any gate depending on the 

destination of the departing aircraft, but in practice are infrequently used. Any deicing fluid 

wastewater would be routed to the detention basins with the first flush of stormwater runoff and 

treated at the Industrial Plant. The nine stormwater outfalls are monitored by the Discharger 

pursuant to the requirements of this Order. 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

  6 

3. Treatment Description.  The Sanitary Plant treatment operations consist of punched plate bar 

screens, grit removal, flow equalization, biological treatment using sequencing batch reactors, 

effluent flow equalization, and chlorination. Solids from the Sanitary Plant are treated by gravity 

belt thickening and anaerobic digestion before dewatering by belt filter presses or air drying 

using sludge drying beds. 

Influent from the industrial wastewater collection system is initially stored in an equalization 

tank. The first treatment stage at the Industrial Plant flocculates the combined industrial 

wastewater and any incoming first flush of stormwater, followed by dissolved air floatation, pH 

adjustment (as needed), aerobic biological treatment via trickling filter, secondary clarification, 

and chlorination. The Discharger can divert up to 0.72 MGD of the effluent from the 

chlorination tank to tertiary filters. This reclaimed water is used, when required, for irrigation or 

utility water make-up. The clarifiers collect sludge and scum, which are pumped to sludge beds 

for dewatering. Filtrate drained from the sludge is pumped back to the trickling filter for 

treatment. The existing industrial treatment plant equipment is reaching design life and may be 

replaced during the term of the permit with new equipment that will meet, or exceed, the 

performance of the existing plant. 

Chlorinated wastewater from both plants is combined at a pumping station and discharged to the 

NBSU pipeline for dechlorination at the South San Francisco Wastewater Treatment Facility, 

along with treated effluent from South San Francisco, San Bruno, Millbrae, and Burlingame, 

prior to discharge through a deepwater outfall. 

Attachment B provides maps of the area around the Facility. Attachment C provides a flow 

schematic of the Facility. 

4. Discharge Point.  Effluent from the NBSU force main discharges into Lower San Francisco 

Bay, northeast of Point San Bruno, through a submerged diffuser approximately 5,300 feet 

offshore at a depth of 20 feet below mean lower low water (latitude 37° 39’ 55‖ North, and 

longitude 122° 21’ 41‖ West). The diffuser is 654 feet long and consists of 66 three-inch 

openings spaced 7 feet apart. This outfall is Discharge Point No. 002. Monitoring Location 

EFF-002 is a point in the outfall pipeline after dechlorination. 

This Order defines internal discharge points. Discharge Point No. 001 (Monitoring Location 

EFF-001) represents the combined treated effluent from the Sanitary Plant and Industrial Plant. 

Discharge Point No. 001-San (Monitoring Location EFF-001-San) represents the treated 

effluent from the Sanitary Plant. Discharge Point No. 001-Ind (Monitoring Location EFF-001-

Ind) represents the treated effluent from the Industrial Plant.  

5. Biosolids Management.  The dewatering and disposal of biosolids from the Sanitary Plant and 

Industrial Plant are separate. Biosolids from the Sanitary Plant are treated by gravity belt 

thickening and anaerobic digestion, then dewatered by belt filter presses or air dried using 

sludge drying beds. Final sludge cake and air-dried sludge is transported to SYNAGRO’s 

composting facility. Sludge and scum from the Industrial Plant are pumped to separate sludge 

beds for dewatering. The dried industrial waste sludge is trucked offsite and used as daily cover 

at a landfill. 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

  7 

6. Stormwater Discharge.  In addition to the Sanitary Plant and Industrial Plant discharges, 

this Order also covers stormwater discharges of surface runoff from different areas of the 

airport. Stormwater from tarmac areas in excess of the available storage capacity in the 

detention basins is discharged directly to San Francisco Bay. Several airport areas are 

occupied by tenants, including but not limited to the United Maintenance Facility and the 

Fuel Tank Farm. These tenants cover their own stormwater discharges under the statewide 

industrial stormwater NPDES permit (NPDES General Permit No. CAS000001) and thus are 

not covered by this Order. Airport tenants are prohibited by the airport’s rules and 

regulations from generating any unauthorized discharges to the stormwater runoff collection 

system. Only rainfall runoff is allowed to be discharged to the airport’s stormwater collection 

system. The airport’s four stormwater runoff detention basins store only the first flush of rainfall 

runoff generated at the developed portions of the airport. Once these basins are filled to 

capacity, the inflow gates are closed and each basin is isolated from the stormwater conveyance 

pipelines. Any additional runoff is then discharged directly from the storm drain system to the 

Bay. The runoff stored in the detention basins is pumped to the Industrial Plant for treatment. 

A separate State Water Resources Control Board (State Water Board) General Permit, 

CAS000002, covers stormwater discharges associated with construction activities taking place 

east of Highway 101. 

a. Discharge Point No. 003.  Discharge Point 003 discharges stormwater from areas that drain 

into the South Detention Pond. When the South Detention Pond has reached capacity, 

stormwater is discharged directly to the Bay through Discharge Point 003. The South 

Detention Pond receives runoff from United Airlines’ cargo and surface facilities, Boarding 

Areas A through F, and Singapore Airlines’ and Philippine Airlines’ service areas in the 

south-west part of the airport (known as Plot 3). Over these tarmac areas, various industrial 

activities take place that include aircraft, vehicle, and equipment fueling, maintenance, and 

washing, and, when rarely required, aircraft deicing. This Discharge Point also discharges, 

directly to the Bay, runoff from runway areas along the southeast corner of the airport 

property where there are no industrial or other activities involving the use of fuel or 

chemicals. 

b. Discharge Point No. 004.  Discharge Point No. 004 discharges stormwater runoff from 

areas that drain into the 6.0-million-gallon West Field Detention Basin, the 0.3-million-

gallon East Detention Basin, which includes runoff from the northwest side of Terminal 3, 

and the 0.77-million-gallon United Airlines Detention Basin. When these detention ponds 

have reached full capacity, stormwater is discharged direct to the Bay through Discharge 

Point 004. Runoff from the United States Coast Guard Facility is also directly discharged 

through Discharge Point No. 004 to the Seaplane Harbor, which opens to San Francisco 

Bay. 

c. Discharge Point No. 005.  Discharge Point No. 005 discharges stormwater runoff, and any 

infiltrated Bay water, from runway and taxiway areas south of Runway 28L, directly to the 

Bay. There is no aircraft, vehicle, or equipment fueling, maintenance, or washing in this 

area. 

d. Discharge Point No. 006.  Discharge Point 006 discharges stormwater runoff, and any 

infiltrated Bay water, from the area north of Runway 28R, directly to the Bay. There is no 

aircraft, vehicle, or equipment fueling, maintenance, or washing in this area. 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

  8 

e. Discharge Point No. 007.  Discharge Point No. 007 discharges stormwater runoff, and any 

infiltrated Bay water, from the area northwest of Runway 19R, directly to the Bay. There is 

no aircraft, vehicle, or equipment fueling, maintenance, or washing in this area.  

f. Discharge Point No. 008.  Discharge Point No. 008 discharges stormwater runoff, and any 

infiltrated Bay water, from the taxiway, ramp, and roof areas of the eastern section of the 

Superbay Hangar areas directly to the Bay. If there is a spill incident and this affects the 

quality of runoff water, the runoff is pumped to the Industrial Plant for treatment.  

g. Discharge Point No. 009.  Discharge Point No. 009 discharges stormwater runoff, and any 

infiltrated Bay water, from the taxiway, ramp, and roof areas under the western section of 

Superbay Hangar area directly to the Bay. 

h. Discharge Point No. 010.  Discharge Point No. 010 discharges stormwater runoff, from the 

western area of the North Cargo Facility and areas around the North Access Road, directly 
[...]
Attachment F – Fact Sheet F-2 

E. Information and Copying ...................................................................................................... F-43 
F. Register of Interested Persons ............................................................................................... F-43 
G. Additional Information .......................................................................................................... F-43 

 

 

Tables 

Table F-1. Facility Information................................................................................................................ F-3 
Table F-2. Outfall Locations .................................................................................................................... F-8 
Table F-3. Previous Effluent Limitations and Monitoring Data from Discharge Point No. 001-San ..... F-8 

Table F-4. Previous Effluent Limitations and Monitoring Data from Discharge Point No. 001-Ind ...... F-9 
Table F-5. Previous Effluent Limitations and Monitoring Data from Discharge Point No. 001 ............ F-9 
Table F-7. Basin Plan Beneficial Uses .................................................................................................. F-12 

Table F-8. Secondary Treatment Requirements .................................................................................... F-15 
Table F-9. Factors Considered Pursuant to 40 CFR 125.3(d) ................................................................ F-17 
Table F-10. Summary of RPA Results .................................................................................................. F-23 
Table F-11. WQBEL Calculations ......................................................................................................... F-33 
Table F-12. Monitoring Requirements Summary .................................................................................. F-39 
 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

Attachment F – Fact Sheet F-3 

ATTACHMENT F – FACT SHEET 

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical 

rationale that serve as the basis for the requirements of this Order. 

This Order has been prepared under a standardized format to accommodate a broad range of discharge 

requirements for dischargers in California. Only those sections of this Order that are specifically 

identified as ―not applicable‖ have been determined not to apply to this Discharger. Sections of this 

Order not specifically identified as ―not applicable‖ fully apply to this Discharger. 

I. PERMIT INFORMATION 

The following table summarizes administrative information related to the San Francisco 

International Airport, Mel Leong Treatment Plants (Sanitary Plant and Industrial Plant) and 

associated sewage collection systems. 

 Table F-1. Facility Information 

WDID 2 417033001  

CIWQS Place ID 256506 (Industrial) 256507 (Sanitary) 

Dischargers City and County of San Francisco, North Bayside System Unit 

Facility Name 
San Francisco International Airport, Mel Leong Sanitary and Industrial 

Treatment Plants and wastewater collection systems 

Facility Address Bldg. 924 Clearwater Drive, San Francisco, San Mateo County, CA 94128 

Facility Contact, Title, Phone, 

and Email 
Peter Acton, Maintenance Director, (650) 821-5400, Peter.Acton@flysfo.com 

CIWQS Contact Party No. 527070 

Authorized Person to Sign and 

Submit Reports 
Peter Acton, Maintenance Director, (650) 821-5400 

Mailing Address P.O. Box 8097, 682 North McDonnell Road, San Francisco, CA 94128 

Billing Address Same as Mailing Address 

Facility Type Sanitary and Industrial Wastewater Treatment Plants 

Major or Minor Facility Major 

Threat to Water Quality 1 

Complexity A 

Pretreatment Program No 

Reclamation Requirements Producer and user 

Facility Permitted & Design 

Flow 

Combined 3.3 million gallons per day (MGD) 

- Sanitary Plant: 2.2 MGD 

- Industrial Plant: 1.2 MGD 

Watershed Lower San Francisco Bay 

Receiving Water Lower San Francisco Bay 

Receiving Water Type Marine 

Service Area San Francisco International Airport 

Service Population Estimated at 10,000 

 

A. The City and County of San Francisco owns and operates the San Francisco International Airport, 

Mel Leong Treatment Plant, Sanitary Plant (hereinafter Sanitary Plant); the Mel Leong Treatment 

Plant, Industrial Plant (hereinafter Industrial Plant); and their associated collection systems. 

mailto:Peter.Acton@flysfo.com


CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

Attachment F – Fact Sheet F-4 

B. The City and County of San Francisco, San Francisco International Airport, Mel Leong Treatment 

Plant, Sanitary Plant (hereinafter Sanitary Plant) is currently discharging under Order No. R2-2007-

0058 (CIWQS Regulatory Measure No. 256507) and National Pollutant Discharge Elimination 

System (NPDES) Permit No. CA0038318. The City and County of San Francisco, San Francisco 

International Airport, Mel Leong Treatment Plant, Industrial Plant (hereinafter Industrial Plant) is 

currently discharging under Order No. R2-2007-0060 (CIWQS Regulatory Measure No. 256506) 

and NPDES Permit No. CA0028070. Both orders were amended by Order Nos. R2-2010-0054 and 

R2-2012-0096. 

Both the Sanitary Plant and Industrial Plant discharge wastewater to a single pipeline for 

dechlorination and discharge into Lower San Francisco Bay by the North Bayside System Unit 

(NBSU) facility in South San Francisco. This Order combines the previous Sanitary Plant and 

Industrial Plant permits into one permit. The Sanitary Plant, Industrial Plant, and their collection 

systems are hereinafter collectively referred to as the Facility. 

The NBSU, a Joint Powers Authority, operates the dechlorination facility and discharges the treated 

effluent. The NBSU’s members include the cities of Millbrae, Burlingame, South San Francisco, 

San Bruno, and San Francisco. San Francisco and the NBSU are hereinafter referred to as the 

Discharger. For the purposes of this Order, references to the ―discharger‖ or ―permittee‖ in 

applicable federal and State laws, regulations, plans, or policy are held to be equivalent to references 

to the Discharger herein. 

These discharges are also regulated under Order No. R2-2012-0096 (NPDES Permit CA0038849), 

which supersedes all requirements on mercury and PCBs from wastewater discharges in the region. 

This Order does not affect the mercury and PCBs permit. 

C. The Discharger filed a Report of Waste Discharge and applied for reissuance of its waste discharge 

requirements and NPDES permit on March 30, 2012.  

II. FACILITY DESCRIPTION 

A. Description of Wastewater and Biosolids Treatment 

1. Facility Description. The City and County of San Francisco owns and operates the Sanitary 

Plant and Industrial Plant. The Industrial Plant treats industrial wastewater from maintenance 

shops and vehicle washing, as well as first-flush stormwater runoff from industrial areas. The 

Sanitary Plant includes a collection system and treats sanitary wastewater from airplanes and 

airport facilities, including terminal restrooms, hangars, restaurants, and shops. The Discharger 

may, in emergency situations, use either plant to store or treat flows, spills, or overflows that 

would normally flow to the other plant to ensure that all wastewater is adequately treated. Every 

two months, approximately 16,000 gallons of secondary treated industrial wastewater is routed 

to the Sanitary Plant to allow maintenance of the Industrial Plant’s chlorine disinfection system. 

The service population for these treatment plants is estimated at 10,000. In 2011, the Sanitary 

Plant discharged an average daily flow of 0.63 MGD; the highest recorded daily flow was 1.4 

MGD, well below the design flow of 2.2 MGD. In 2011, the Industrial Plant discharged an 

average daily flow of 0.63 MGD; the highest recorded daily flow was 1.22 MGD, roughly equal 

to the design flow of 1.2 MGD. 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

Attachment F – Fact Sheet F-5 

2. Collection System. Sanitary wastewaters from airport facilities are collected and conveyed to 

the Sanitary Plant through a system consisting of over 20 miles of sewer piping, seven 7 lift 

stations, and 18 pump stations. Industrial wastewaters from airport facilities are collected in a 

separate industrial collection system that has 20 pump stations directing wastewater to a single 

force main leading to the Industrial Plant. 

 The first flush of stormwater runoff from terminals, taxiways, tarmacs, and aircraft and vehicle 

parking is collected in four detention ponds (the North Oxidation Pond, the South Detention 

Pond, the West Field Detention Basin, and the East Pond). Stormwater runoff collected in these 

ponds and basins is pumped to the Industrial Plant. The detention ponds have a total capacity of 

9.6 million gallons. When these detention basins are full, the excess runoff is discharged directly 

to San Francisco Bay through one of nine stormwater outfalls. From a few active airport areas, 

the runoff is not collected in basins but is either pumped directly to the Industrial Plant or 

discharged to San Francisco Bay. Runoff from runways and some portions of taxi ways is 

discharged directly to the Bay after flowing through the grassy runway medians. Deicing fluids, 

used to defrost planes, could be used at any gate depending on the destination of the departing 

aircraft, but in practice are infrequently used. Any deicing fluid wastewater would be routed to 

the detention basins with the first flush of stormwater runoff and treated at the Industrial Plant. 

The nine stormwater outfalls are monitored by the Discharger pursuant to the requirements of 

this Order. 

3. Treatment Description. The Sanitary Plant treatment operations consist of punched plate bar 

screens, grit removal, flow equalization, biological treatment using sequencing batch reactors, 

effluent flow equalization, and chlorination. Solids from the Sanitary Plant are treated by gravity 

belt thickening and anaerobic digestion before dewatering by belt filter presses or air drying 

using sludge drying beds. 

 Influent from the industrial wastewater collection system is initially stored in an equalization 

tank. The first treatment stage at the Industrial Plant flocculates the combined industrial 

wastewater and any incoming first flush of stormwater, followed by dissolved air floatation, pH 

adjustment (as needed), aerobic biological treatment via trickling filter, secondary clarification, 

and chlorination. The Discharger can divert up to 0.72 MGD of the effluent from the 

chlorination tank to tertiary filters. This reclaimed water is used, when required, for irrigation or 

utility water make-up. The clarifiers collect sludge and scum, which are pumped to sludge beds 

for dewatering. Filtrate drained from the sludge is pumped back to the trickling filter for 

treatment. The existing industrial treatment plant equipment is reaching design life and may be 

replaced during the term of the permit with new equipment that will meet, or exceed, the 

performance of the existing plant. 

Chlorinated wastewater from both plants is combined at a pumping station and discharged to the 

NBSU pipeline for dechlorination at the South San Francisco Wastewater Treatment Facility, 

along with treated effluent from South San Francisco, San Bruno, Millbrae, and Burlingame, 

prior to discharge through a deepwater outfall. 

Attachment B provides a map of the area around the Facility. Attachment C provides a flow 

schematic of the Facility. 



CITY AND COUNTY OF SAN FRANCISCO REVISED TENTATIVE ORDER No. R2-2013-00XX 

SAN FRANCISCO INTERNATIONAL AIRPORT, NPDES No. CA0038318 

MEL LEONG TREATMENT PLANTS – SANITARY AND INDUSTRIAL          

Attachment F – Fact Sheet F-6 

4. Discharge Point. Effluent from the NBSU force main discharges into Lower San Francisco 

Bay, northeast of Point San Bruno, through a submerged diffuser approximately 5,300 feet 

offshore at a depth of 20 feet below mean lower low water (latitude 37° 39’ 55‖ North, and 

longitude 122° 21’ 41‖ West). The diffuser is 654 feet long and consists of 66 three-inch 

openings spaced 7 feet apart. This outfall is Discharge Point No. 002. Monitoring Location 

EFF-002 is a point in the outfall pipeline after dechlorination. 

This Order defines internal discharge points. Discharge Point No. 001 (Monitoring Location 

EFF-001) represents the combined treated effluent from the Sanitary Plant and Industrial Plant. 

Discharge Point No. 001-San (Monitoring Location EFF-001-San) represents the treated 

effluent from the Sanitary Plant. Discharge Point No. 001-Ind (Monitoring Location EFF-001-

Ind) represents the treated effluent from the Industrial Plant. 

5. Biosolids Management. The dewatering and disposal of biosolids from the Sanitary Plant and 

Industrial Plant are separate. Biosolids from the Sanitary Plant are treated by gravity belt 

thickening and anaerobic digestion, then dewatered by belt filter presses or air dried using 

sludge drying beds. Final sludge cake and air-dried sludge is transported to SYNAGRO’s 

composting facility. Sludge and scum from the Industrial Plant are pumped to separate sludge 

beds for dewatering. The dried industrial waste sludge is trucked offsite and used as daily cover 

at a landfill. 

6. Stormwater Discharge. In addition to the Sanitary Plant and Industrial Plant discharges, this 

Order also covers stormwater discharges of surface runoff from different areas of the airport. 

Stormwater from tarmac areas in excess of the available storage capacity in the detention basins 

is discharged directly to San Francisco Bay. Several airport areas are occupied by tenants, 

including but not limited to the United Maintenance Facility and the Fuel Tank Farm. These 

tenants cover their own stormwater discharges under the statewide industrial stormwater 

NPDES permit (NPDES General Permit No. CAS000001) and thus are not covered by this 

Order. Airport tenants are prohibited by the airport’s rules and regulations from generating any 

unauthorized discharges to the stormwater runoff collection system. Only rainfall runoff is 

allowed to be discharged to the airport’s stormwater collection system. The airport’s four 

stormwater runoff detention basins store only the first flush of rainfall runoff generated at the 

developed portions of the airport. Once these basins are filled to capacity, the inflow gates are 

closed and each basin is isolated from the stormwater conveyance pipelines. Any additional 

runoff is then discharged directly from the storm drain system to the Bay. The runoff stored in 

the detention basins is pumped to the Industrial Plant for treatment. A separate State Water 

Board General Permit, CAS000002, covers stormwater discharges associated with construction 

activities taking place east of Highway 101. 

a. Discharge Point No. 003.  Discharge Point 003 discharges stormwater from areas that drain 

into the South Detention Pond. When the South Detention Pond has reached capacity, 

stormwater is discharged directly to the Bay through Discharge Point 003. The South 

Detention Pond receives runoff from United Airlines’ cargo and surface facilities, Boarding 

Areas A through F, and Singapore Airlines’ and Philippine Airlines’ service areas in the 

south-west part of the airport (known as Plot 3). Over these tarmac areas, various industrial 